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Package leaflet: Information for the user
Oncaspar 750 U/ml powder for solution
for injection/infusion

pegaspargase

VThis medicine is subject to additional monitoring. This will allow quick identification
of new safety information. You can help by reporting any side effects you may gel.
See the end of section 4 for how to report side effects.

Read all of this leaflet carefully before you are given this medicine because it

contains important information for you.

— Keep this leaflet. You may need to read it again.

— If you have any further questions, ask your doctar.

— If you get any side effects, talk to your doctor. This includes any possible side effects
not listed in this leaflet. See section 4.

What is in this leaflet

. What Oncaspar is and what it is used for

- What you need to know before you are given Oncaspar
. How Oncaspar is given

. Possible side effects

. How to store Oncaspar

. Contents of the pack and other information

o2 57 I N & I

1. What Oncaspar is and what it is used for

Oncaspar contains pegaspargase, which is an enzyme (asparaginase) that breaks down
asparagine, an important building block of proteins without which cells cannot survive.
Normal cells can make asparagine for themselves, while some cancer cells cannot.
Oncaspar lowers asparagine level in blood cancer cells and stops the cancer cells
growing.

Oncaspar is used to treat acute lymphaoblastic leukaemia (ALL) in children from birth to
18 years and adults. ALL is a white blood cell cancer type in which certain immature white
cells (named lymphaoblasts) start growing out of control thus preventing the production of
functional blood cells. Oncaspar is used together with other medicines.

2. What you need to know befare you are given Oncaspar

Do not use Oncaspar:

— if you are allergic to pegaspargase or to any of the other ingredients of this medicine
(listed in section 6).

— if you ever had pancreatitis.

— if you ever had severe bleeding following asparaginase therapy.

— if you ever had blood clots following asparaginase therapy.

Tell your doctor if any of these conditions apply to you. If you are the parent of a child
whhio is being treated with Oncaspar, please tell the doctor if any of them apply to your
child.

Warnings and precautions
Talk to your doctor before you are given Oncaspar. This medicine may not be suitable for
you:

— if you have had serious allergic reactions to other forms of asparaginase, for example
itching, flushing or swelling of the airways, because major allergic reactions to
Oncaspar can occur.

— if you suffer from a bleeding disorder or had serious blood clots.
— if you get a fever. This medicine may make you more susceptible to infections.

— if you have had poor liver function or are using other medicines which may harm the
liver. When Oncaspar is used in combination with other cancer treatments, liver and
central nervous system damage can occur.

— if you suffer abdominal pain. Inflammation of the pancreas, that in some cases caused

death, can occur with Oncaspar treatment. o

This medicine can lead to fluctuations in clotting factors and may increase the risk of
bleeding and/or clotting. 77 s
If you are the parent of a child being treated with Oncaspar, tell the doctor if any of the “
above conditions apply to your child. /

During treatment with Oncaspar

During Oncaspar administration you will be closely watched for an hour after thea
treatment for any signs of serious allergic reactions. Medical equipment to treat a ""
reactions will be available nearby.




Additional monitoring tests

Blood and urine sugar levels, liver and pancreas functon and other tests will be carried
out regularly to monitor your health during and after treatment because this medicine can
affect your blood and other organs.

Other medicines and Oncaspar

Tell your doctor if you are using, have recently used or might use any other medicines.

This is important as Oncaspar may increase the side effects of other medicines through

its effect on the liver which plays an important role in removing medicines from the body.

In addition, it is especially important to tell your doctor if you are also using any of the

following medicines:

— immunisation with live vaccines within three months of completing your leukaemia
treatment. This will increase the risk of severe infections.

— vincristine, another cancer medicine. If used at the same time as Oncaspar there is an
increased risk of side effects or allergic reactions.

— medicines which reduce the blood s ability to clot such as anticoagulants (e.g., coumarin/
warfarin and heparin), dipyridamole, acetylsalicylic acid or non-steroidal anti-inflammatory
medicines (such as ibuprofen or naproxen). If used at the same time as Oncaspar, there is
a higher risk of bleeding disorders.

— medicines which require cell division for their effect, for axample, methotrexate (a medicine
used for cancer as well as arthritis treatment) may have a decrease in its effect.

— prednisone, a steroid medicine. If used at the same time as Oncaspar, the effects on the
clotting ability of your blood are increased.

— cytarabine, a medicine which can be used in cancer treatment, and could interfere with
the effects of Oncaspar.

Oncaspar can also cause changes in liver function which can affect the way other

medicines work.

Pregnancy and breast-feeding

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have
a baby, ask your doctor for advice before using this medicine.

You should not use Oncaspar if you are pregnant because its effects during pregnancy
have not been studied. Your physician will decide whether your disease requires
treatment. Women who are able to get pregnant must use reliable contraception during
treatment, and for at least 6 months after Oncaspar treatment has been discontinued.
Qral contraception is not an effective method of contraception while on treatment with
Oncaspar. Ask your doctor for advice on the best contraceptive method that you can use.
Men must also use effective contraception while they or their partners are treated with
Oncaspar.

It is not known whether pegaspargase is excreted into the breast milk. As a precautionary
measure, breast-feeding should be discontinued during treatment with Oncaspar and
should not be restarted until after treatment with Oncaspar has been discontinued.

Driving and using machines

Do not drive or use machines when using this medicine because it may make you feel
drowsy, tired or confused.

Oncaspar contains sodium
This medicine contains less than 1 mmol sodium per dose, i.e., it is essentially “sodium free”.

3. How Oncaspar is given

Your treatment with Oncaspar has been prescribed by a doctor ex erienced in medicines
used [u lreat cancer. Your doctor will decide what dose of the medicine is needed and how
often, based on your age and body surface area which is calculated from your height and
weight.

The medicine is given as a solution by injection into a muscle or, if more suitable, into a vein.

If you are given too much Oneaspar

As your doctor will administer the medicine, it is very unlikely you will be given more than
you need.

In the unlikely event of accidental overdose, you will be monitored carefully by medical
staff and treated appropriately.

If you have any further questions on the use of this medicine, ask your doctor,

4. Possible side effects
Like all medicines, this medicine can cause side effects, although not everybody gets them.

Serious side effects
Tell your doctor immediately if you get any of the following side effects:

Very common (may affect more than 1 in 10 people)

— Inflammation or other disorders of the pancreas (pancreatitis) causing severe stormach —
pain which may spread to your back, vomiting, increase in blood sugar levels; . A

— Serious allergic reactions with symptoms such as rash, itching, swelling, hives,
shortness of breath, fast heart beat and drop in blood pressure;

— Severe infection with very high fever:

— Blood clots.

Common (may affect up to 1in 10 people)

— Severe bleeding or bruising;

— Violent shaking (seizures) and loss of consciousness;

— Problems with your liver (e.q., change in colour of your skin or urine or stool and
labaratory results of elevated liver enzymes or bilirubin).




Rare (may affect up to 1 in 1,000 people)
— Liver failure. -

Not known (frequency cannot be estimated from the available data)

— Severe skin reaction called toxic epidermal necrolysis.

— Loss of kidney function (e.g., change in urine output, swelling of feet and ankles);
— Stroke

Other side effects
Talk to your doctor if you get any of the following:

Very common (may affect more than 1in 10 people)

— Changes in the function of the pancreas;

— Weight loss;

— Leg pain (which could be a symptom of thrombosis), chest pain or shortness of breath
(which may be a symptom of blood clots in the lungs, called pulmonary embolism);

Loss of appetite, general weakness, vomiting, diarrhoea, nausea:
Increased blood sugar levels,

Common (may affect up to 1 in 10 people)

— Decreased number of red blood cells:

Build-up of fluid in the stomach (ascites):
Fever and flu-like symptoms;

Mouth sores;

Back, joint or abdominal pain:

High levels of fat and cholesterol in your blood:;
Low potassium in your blood.

Rare (may affect up to 1 in 1,000 people)

— Reversible posterior leukoencephalopathy s ndrome (RPLS), a syndrome characterised
by headache, confusion, seizures and visual loss which resolves after some time.

Not known (frequency cannot be estimated from the available data)

— Decreased number of white blood cells and platelets;
— Palpitations;
Cysts in your pancreas, swelling of the salivary glands;

High levels of urea in your blood; antibodies against Oncaspar; high levels of ammonia
in your blood; decreased blood sugar levels;

Sleepiness, confusion, mild twitching of the fingers.

Reporting of side effects

If you get any side effects you think might be related to your chemotherapy, talk to your
doctor. This includes any possible side effects not listed in this leaflet. You can also report
side effects directly via the national reporting system listed below:

|

Ireland

HPRA Pharmacovigilance
Earlsfort Terrace

IRL - Dublin 2

Tel: +353 1 6764971

Fax: +353 1 6762517
Website: www.hpra.ie
e-mail: medsafety@hpra.ie

By reporting side effects you can help provide more information on the safety of this medicine.

5. How to store Oncaspar

Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on the label and carton after
EXP. The expiry date refers to the last day of that month,

Store in a refrigerator (2°C-8°C).

Do not freeze.

After the medicinal product has been reconstituted and diluted, the solution should be
used immediately. If immediate use is not possible, the diluted solution can be stored at
2°C-8°C for up to 48 hours.

Duﬂr_mit use this medicine if you nolice the reconstituted solution is cloudy or has visible
particles.

Do not throw away any medicines via wastewater. Ask the pharmacist how to dispose of
unused medicines. These measures will help protect the environment.

6. Contents of the pack and other information

What Oncaspar contains

The active substance is pegaspargase. Each vial contains 3,750 U of pegaspargase.
After reconstitution, 1 ml of solution contains 750 U pegaspargase (750 U/ml).

The other ingredients are: disodium phosphate heptahydrate, sodium dihydrogen
phosphate monohydrate, sodium chloride, sucrose, sodium hydroxide (for pH adjustmenyy//
hydrachloric acid (for pH adjustment) (see section 2 “Oncaspar contains sodium” 5 ﬁ’//?‘"
What Oncaspar looks like and contents of the pack 7L
Uncaspar is a white to off-white powder. After reconstitution, the solution is clea | :
colourless and free from visible foreign particles.

Each pack conlains 1 glass vial with 3,750 U pegaspargase.
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Marketing Authorisation Holder -

Les Laboratoires Servier
50 rue Carnot

92284 Suresnes Cedex
France

Manufacturer

Les Laboratoires Servier Industrie
905 Route de Saran

45520 Gidy

France

For any information about this medicine, please contact the local representative of the
Marketing Authorisation Holder:

Ireland
Servier Laboratories (Ireland) Ltd.
Tel: +353 (0)1 663 8110

This leaflet was last revised in 02/2019

Detailed information on this medicine is available on the European Medicines Agency web
site: hitp://www.ema.europa.eu.

The following information is intended for healthcare professionals only:

In view of the unpredictability of adverse reactions, Oncaspar should be administered only by
healthcare personnel experienced in the use of cancer chemotherapeutic medicinal products.
Particularly in patients with known hypersensitivity to the other forms of L-asparaginase,
hypersensitivity reactions to Oncaspar can occur during the therapy, e.g., anaphylaxis.

A routine precaution is to observe the patients for an hour with resuscitation equipment
and other items required for the treatment of anaphylaxis in readiness (epinephrine,
oxygen, intravenous steroids etc.).

Patients should be informed about possible hypersensitivity reactions to Oncaspar,
including immediate anaphylaxis. Patients who receive Oncaspar are at increased risk

of bleeding and thrombotic disorders. It should be explained to patients that Oncaspar
should not be used at the same time as other medicines associated with an increased risk
of bleeding (see section 2 “Other medicines and Oncaspar”).

This medicinal product can cause irritation on contact. The powder must therefore be
handled and administered with particular care. Inhalation of the vapour and contacl with
the skin and mucosa, particularly that of the eyes, must be avoided: if the product comes
in contact with eyes, skin, or mucous membranes, rinse immediately with plenty of water
for at least 15 minutes.

Any unused medicinal product or waste material should be disposed of in accordance
with local requirements.

Instructions on how to prepare, store and dispose of Oncaspar

Instructions for handling

1. Staff should be trained in how to handle and transfer the medicinal product (pregnant
staff should be excluded from working with this medicinal product).

. Aseptic technique must be used.

- Procedures for proper handling of antineoplastic agents should be observed.

- The use of disposable gloves and protective garments is recommended when handling
Oncaspar.

All items for administration or cleaning, including gloves, should be placed in high risk
waste disposal bags for high temperature incineration.

Recanstitution

1. 5.2 ml water for injections are injected into the vial using a syringe and 21 gauge needle.

2. The vial should be gently swirled until the powder is reconstituted.

3. After reconstitution, the solution should be clear, colourless and free from visible
foreign particles. Do not use if the reconstituted solution is cloudy or if a precipitate
has formed. Do not shake.

4. The solution should be used within 24 hours after reconstitution, when stored below 25°C.

Administration
1. Parenteral medicinal products should be inspected for particulate matter prior to
administration, only a clear, colourless solution free from visible foreign particles
should be used.
2. The medicinal product should be administered intravenously or intramuscularly.
The solution should be administered slowly.
For intramuscular injection, the volume should not exceed 2 ml in children and
adolescents and 3 ml in adults.
For intravenous administration, the reconstituted solution should be diluted in 100 ml
sodiumn chloride 9 ma/ml (0.9%) solution for injection or 5% glucose solution
The diluted solution can be given over 1 to 2 hours together with an already running.- N
infusion of either sodium chloride 9 mg/ml (0.9%) solution or 5% glucose. e Xge
Da not infuse other medicinal products through the same intravenous line during” * a2 =L
administration of Oncaspar. D &
After dilution, the solution should be used mrnedialelg, It immediate use is not
possible, the diluted solution can be stared at 2°C-8°C for up to 48 hours.

Disposal .
Oncaspar is for single use only. Any unused medicinal product or waste material sHgg
be disposed of in accordance with local requirements. " AR S
Further detailed information can be found in the SmPC. : v dwe

o oo
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JInerox-Braaanm: indopmanis wis nauicura
Ounkacnap 750 MO/ma, nopomox st po3unHy ISl iH’ eKUii/ingys3iii
neracnaprasa

v [leit nikapcekmii 3aci®  niusrac JIONAaTKOBOMY Monitopuury. lle mae 3mory msmmko
inenTrikyBaTi HOBY iH(opMaNiio 3 Gesrexn. Bu MoxeTe JIOTIOMOTTH, IIOBIIOMHUBIILH 11PO OY/ib-AKY
NoOIYHY peakxilio, sika MOXKe BHHHKHYTH y Bac. Inopmanis panoprysanns mpo mo6iumi peaxuii,
HaBe/ICHA HANIPUKIHLL po3iiy 4.

[pounTaiite yBakno ysech JaHMii JHCTOK-BKIALNII nepea Tam, sik Bam 3acrocyiors ueii
JIKapeLKUii 3a¢id, TaK K BiN MicTHTL Bak/nBy s Bac indopmariio.

— 30epiraiite neit JmcToK-BKIaAMIL. BaM Moke 3HALOOHTHCE MPOYMUTATH HOTO I pas.

— JSlxmo y Bac € gogarkosi sanuranus, sanutaiite cBoro JKaps.

— JSlkwo y Bac Bunukia Oyas-nka nobiuHa peaxiis, MPOKOHCYNBTYHTECH 31 CBOIM Jjikapewm. Lle
CTOCYETLCS Oy Ib-SKOT MOKIIHBOT OGIUHOT peakilii, sika He 3a3Hauena B bOMY JIMCTKY-BKJIA/IHIIII.
JuB. po3uin 4.

Lo MicTHTh JaHuil IMCTOK-BKJIAHII

1. o siBasie coboro Onkacnap i 471s 4Oro BiH 3aCTOCOBYETHCS
2. Illo Bam neoOxisHO 3HaTH Mepe1 3aCTOCYBAHHAM Oukacnapy
3. Sk 3actocosyBarn Onkacnap

4. Moxusi noGivni peaxuii

5. Sk 3Gepiratu Onkacnap

6. BMicCT ynakoBkH Ta inina indopmariis

1. o siBasic coboro Onkacnap i st woro Bin 3ACTOCOBYETHCS

Onkacniap MiCTHTB Teracnaprasy, sika € GpepMeHTOM (acmaparinazoro), 10 PO3IIEILIIOE acnapari,
SIKMH € BOKIIMBAM EJIEMEHTOM /UL CHHTE3Y O1IKIB, 6€3 SKMX KIITHHH He MOXYTb BHKUTH. Hopmaisui
KIITHHA MOXYTb BHPOOTISATH acnapariy Juis cebe, B Toil uac sk 1esKi pakoBi KiiTuHM — Hi. Onkacnap
3HMOKYE PIBEHb acrapariny B pakoBMX KIITHHAX KPOBI i 3ymuHse ix picT.

Onkacnap 3acTOCOBY€ETLCS JUIS NiKYBaHHS rOC” rporo simdobaactroro neiikosy (I'JII) y aiteii Bikom
BLI HapovkeHHs 10 18 pokis i jgopocanx. T'JIJT — PI3HOBHJI paKy OiNMX KpOB'SHUX KIITHH, nmpu
AKOMY TOYMHAETHCA OE3KOHTPOJILHHUI picT He3piiux niMponuTin (mimdobnactip), Takum uMHOM
HOPYLIYIOYH YTBOPCHHs (DYHKUIOHAILHUX KIiTHH Kposi. Onkacrap BHI\OPHCTOBY{‘TLCH pasoM 3
IHUIMMH JIIKapCHKUMH 3ac00aMH. -

[MEPERNAR BIPHAY]
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2. o Bam neodxinno suaru nepen sacrocysannsim Oukacnapy

He cain sacrocoByBarn Onkacnap:

- akuo Bu o macre anepriio Ha neracnaprasy abo OyNb-sIKHH  1HINHH  KOMIIOHCHT 1{LOTO
JIKApCLKOTo 3aco0y (mepesivenux y possisii 6).

- SIKLLO BH KoM-neOy/ib Manu nankpearTur.

- AKWO Bu koM-HeGY b MaIn CHITbHY KPOROTEUY 11icIst JiKYBaHHS aciaparifasoio.

- AKIO Y Bac komu-neGy/tb yTBOPIOBAIMCH TPOMOH Mics micis JIiKyBaHHS acrapariiasoio.

SIKIIO WOCK 3 BUINE3a3HAYEHOI0 CTOCYeThes Bac, npoindopmyiite npo ue coro mikaps. Slkuo Bu ¢

MaTip’lo M 0aTbKOM JMTHHH, SIKA OTPHMYE Onkacnap, nopijomMte Jjikaps, KO [0CH 3

BHIIE3a3HAYEHOTO CTOCYEeThesa Bawol guTunm.

Ionepekenns Ta 3anobiskui 3axouu

[ToroBopiTk 3i CBOIM JiikapeM /10 TOTO, K ITOYHETe sacrocyBanus Oukacnapy. Lleii nikapebkuii 3aci6

He NiaxXoauTs Bam,

- skito y Bac Oynn cepitosni anepriuni peakiuii na immi (opmn acnaparinasu, Hanpukia,
CBEPOIK, NPHIIMBH Kapy ado HAOPAK JMXANBHUX HUBIXIB, OCKUILKH ICHYE PH3HK PO3BUTKY
CCPHO3HMX anepriunux peaxuiii na Onkacnap.

B AKIO y Bac nopywmenus sropranns kposi aGo Bu macte cepitosni TpOMOH.

- AKIO Bu maete nmiasuiienns temneparypu tina. el npemapat mosxe 3pobutn Bac 6inpi
CHPHIHATINBUAM J10 IH(EKIIiH.

- AKIIO By maere nopymenus GpyHkuii nedinku abo 3acTocoByeTe iHii JIKapChKi 3aco0m, ski
MOXYTh nomkoautu revinky. Konu OHKacnap 3acTocoByeThesi B HOCAHAHHI 3 iHINOIO
[POTHPAKOBOIO TEPAMIEIO, MOXKYThH BUHHKHYTH HOPYIICHHs 3 GOKY Heuilku Ta HEHTPATHHOT
HEPBOBOI CUCTEMH.

- SIKILO BH CTpaskaaete Bij 6omo B xxuBoTi. [T yac nikypamnus OHKacriapom Moe BHHUKHYTH
3anajeHns MiUUTYHKOBOI 3a03H, SKe B JESKHX BHIAAKAX MOYXKe CNPHYUHHUTH JICTAILHHUI
HACIIIJI0K.

Ieii 3acib MOxKe BUKIHKATH KOMHBAHHS PIBHIB (aKTOPIB 3ropTans KPOBI 1 MOXE 36INBINHTH pU3NK
KpoBoTeYi Ta/abo yTBOpeHHS TPOMOIB.

Slxmo Bu € matip’io yn 6aTbKOM AMTHHH, SKa oTpumye OHKacnap, NoBiIOMTE JIKaps, AKIIO HOCh 3
BHIIECKA3aHOTI'0 CTOCYECThCs Bamol AMTHHA.

i wac nikyBanns Onkacnapom

[Tix wac speacnns Onkacnapy Bu OyaeTe 3HAXOMUTHC T PETELHIM CIIOCTEPEsKeHHSIM NpOTArOM
FOJIMHU TICHIA TOYATKY 3 METOIO BHABICHHS Oy/b-AKHX O3HAK Cepio3Hmx aepriuiux peaxiiii.
Heobxinnum € 3abesneyeHHs HAABHOCTI MEIHYHOrO OONA{HAHHS i JIKapChKUX  3aco06iB,
NPU3HAYCHUX JUISL KYIIIpYBaHHS aJIePriyHHX PeaKIliii.

JlolaTkoBI anasli3zu JUis KOHTPOJIIO 33 CTAHOM MAICHTA

[1ix yac Ta micns nikyBanus wist kontpomo Bamoro CTaHy 3/10pOB s OyIlyTh PeryJispHO MPOBOUTH
AHAJN3K JUIs BU3HAYCHHS DIBHIB LYKPY B KPOBi Ta cevi Ta aHaizH 3 MeTOIo nepeBipku GyHKIIH
TEYIHKH Ta MJINUIYHKOBOT 3a7103H, OCKUIBKH [ieil lpenapar Mo Ke BIUIMBATH Ha KPOB Ta iHIUI Opranu.

Inwi nikapeski 3aco6n Ta Onkacnap

[TosigomTe nikaps, skuo Bu npuiimaete, HeloaapHo npuiiMaim ado nnanyete npuitMati 6y1b-siki
i k. 1le ayKe BakIMBO, OCKiIBKH Onkacrniap MoOXe MOCHIMTH nodiuHL-edekTH iHIIMX
JIKapChKUX 3aco0iB 3aB/USIKH BIUIMBY Ha MEYiHKY, sKa BIJIrpae BaX/IMBY POy BMBEAEHHI MIKiB 3
opranismy. Kpim Toro, oco61uBo BaximBo NOBIOMHTH nikaps, skuio Bu fakox BUKOpUCAOBYETE

OyAb-sKMil 3 HACTYITHUX JIKAPCHKMX 3aC00iB: fixc A

NEPEKNAL BIPHWUN 5
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- IMYHI3aLs JKHBUMH BaKIMHAMH [POTAIOM TPHOX MICAIIB mics 3aBEPIUCHHS JIIKYBaHHS
Jneiikosy. Lle 301ibliye pu3nK BHHUKHEHHS 1H(EKILH TSKKOro CTYIICHSI.

- BIHKPHCTHH, iHIIMI 1poTupakosuii 3aci6. [Tpu OZIHOYACHOMY 3acTocyBanHi 3 Onkacriapom
3pocTac pU3NK MoOiYHUX edeKkTiB abo aneprivnux peaxiii.

- JKApChKi 3ac00H, K 3MCHIIYIOTH 3aTHICTL KPOBi /10 3rOpTaHHs, TaKi K aHTHKOAryJIsiHTH
(nanpuknan, kymapun/saphapHu i renapun), AUMpHAAMOL, ANCTHACATILAIOBA KHCT0Ta 260
HECTCPOIAHL NPOTH3ANANLHI  npenapatn  (taki  ax idynpodpen  abo Hampokcen). Ilpu
OZTHOUAcHOMY 3acTocyBatii 3 OUKacIapoM 3pocTae PU3HK TTOPYILCH IS 3rOPTaHHs KPOBI.

- JUKapehKi 3aco0M, SIKi BIUIMBAIOTH HA LMTOKHHES, HaMpHKIaA, MeToTpekcar (mpenapar, 1o
BUKOPHCTOBYEThCSI SIK JUIs JTIKYBAHHA PaKy, Tak i Uist J1iKyBaHHs apTpHTY), C(EKTUBHICTH SKHX
MOXE 3MEHIIHTUCE.,

- NpeJHi3oH, crepoimiuii npenapat. [Tpn onnouacHomy 3actocyBansi 3 OHKacmapom 3pocrae
BILINB HA 3/IaTHICTh KPOBI JI0 3rOpTaHHS.

- IHTapaliH, TiKapchKuii 3aci0, sSIKUil 3aCTOCOBYETLCS JUIst JIKYBaHHS paxky, MOXe BIUTHBaTH Ha
eexruBHicTs OnKacnapy.

Onxacniap Takoy MOKE BUKIMKATH 3Mily (GYHKL{T Hevin KH, SIK1 MOXYTH BIUTHHYTH Ha MEXaHi3M Jiil

IHIINX JIKapChKHX 3aC00iB.

BarituicTs Ta rogysanns rpyuuio

ko Bu Barithi abo royete rpyunio, 1yMaeTe, 1o Moxkere OyTH BariThi abo ruIanyeTe 3aBariTHiTH,
HEpel BUKOPHCTAHHSIM 11bOTO TIPENapary 3BEpHITCA 3a MOPasIoIo /10 JiKaps.

He caijt 3acrocoByBat Onkacnap, skio Bu Barithi, ockinbki ioro eexTH 1ix yac BariTHOCTI He
Aocnipkyanuch. Jlikap BupitmmTh, un Bame 3axBoproBanHs mnotpedye nikyBannsg. AiHku
ATOPOJIHOTO BiKY MOBHHHI BUKOPHCTOBYBATH HAJIiiiHi METOMIH KOHTpalenuii 1mia yac mikyBaHus i
IPOTATOM IMOHAHMEHINE 6 MICAUIB [IC/HS NPHUIMHEHHS IIKYBaHHS Onkacnapom. Ilepopaibhi
KOHTpALCNTHBHI 3aCO0HM He € eeKTHBHIUM METO/I0M KOHTPALENLi Hij uac nikyBauus OHKacnapoM.
3BEPHITBCS /0 MiKaps 3a peKOMeallisMH 1010 HAliKpaworo AOCTYIHOTO METOJly KOHTpaLENii.
HonoBIKH TaKOX MOBMHHI BHKOPHCTOBYBATH eeKTHBHY KOHTpAIECNIiIO, SKIO BOHM abo IX
MapTHEPKH 3aCTOCOBYIOTH OHKacnap.

Hepizomo, un norparuisie rieracnaprasa B rpyase Mosioko. B sikocti 3amoGixuoro 3axX0/y Mijl yac
mikysauHs OHKAacnapoM HeOOXiAHO NPHITHHHTH TPyJHE BHIOJIOBYBAaHHS 1 HE BIJHOBIIOBATH IO
3aBeplIeHHs JKyBanHs OHKacnapowM.

3paTHicTh KepyBaTH ABTOTPAHCIOPTOM TA NPAIIOBATH 3 MeXaHi3MaMH
He cnin xepyBarn aBTOTpaHCIOpTOM Ta NPAIOBATH 3 MeXaHi3MAMH Nij yac 3aCTOCYBAHHS IIBOIO
Npenapary, OCKUILKH 1€ MOYKe BHKITHKATH COHJIBICTD, BTOMIIIOBAHICTD 260 CIUTYTaniCTh CBiJIOMOCTI.

Ounkacnap micrurs natpiii

Lle#i nikapepxnmii 3aci6 mictuth Menime 1 MMOITE HATPIIO Ha 703y, TOOTO MOMKHA BBAXKATH, IO He
MICTHTB HATPIIO.

3. Sk 3acrocoByBatn Onkacnap

Jlikysanns Onkacnapom Gys10 npusHaueHe nikapem, sKuii Mae JI0CBi Yy BUKOPHCTaHHI npernaparis
AnA TKyBaHHs paky. Jlikap BUPItIMTS, Ky 103y 1iKapchbKOro 3ac00y NMPU3HAYNTH i 3 SIKOIO YACTOTOIO,
3aI@KHO BIJL BIKY 1 I1JIOIIli MOBEPXHI TiJjIa, sIKa PO3PAXOBYETHCS 3 ypaxysauusMm Bamoro pocry i Baru.
Jlikapcpkuii 3aci6 BBOAMTBLCS LUTIXOM iH'€KIT PO3UMHY Y M's3 200, AKILO Le GLILLI IOUINBEHO, ¥ BeHy.

HAxmo Bu orpumacre 6inbury 103y Oukacnapy
Ocxkinbky nikap Oyze BBoaMTH Bam 3acio. Haspsa uM Bu orpumaete Ginbiny Hix noTpi6Ho 103y
Onxkacnapy. N,

Y ManoiiMoBipHOMY BHITAJ/IKY BUITAAKOBOTO [epe03yBanHs Bu Oyuere 3Haxonu{n_cs hin"p'éTenbﬁﬂ\M
CHOCTEPEKCHHAM MEIHYHOIO NIEPCOHANY | OTPHMAETE HANIGKHE JIKYBaHHA. | = <
JKII0 y Bac € [01aTKOBI HTAHHS CTOCOBHO BHKOPHCTAHHS LBLOTO 3acoby, 3Bep

nikaps. \ 7y
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4. Moxausi nodiuni peakuii
Sk 1 inmi npenapatu, el JiKapehkuii 3acid Moke BHKIMKATH 110GiUH] peakitii, Xo4a BOHH
BUHHUKAIOTH HE B KOKHOT JIO/IMHH.

Cepiiosni nodiuni peaxnii
Heraiino nosizomre cBoro sikaps, sximo v Bac sunnxue 6y/p-s1kuii 3 HACTYITHHX NOOIYHUX eeKTin:

Hy#xe gaeri (MOKY b BUHHKHYTH y Gibiie oauic o mmnm cepej 10 ocid)

- Bananenus abo iU po3nany NiAMIIYHKOBOT 321031 (MaHKpeaTHT), 1110 BUKIUKAIOTh CHIILHUI
Oinb y KMBOTI, KUl MOKE MOIMPIOBATHCA HA CITHHY, OOBOTY, MiJIBULIICHHS PIBHS LLYKPY B
KpOBI;

- Cepiiosui anepriusi peakitii 3 TAKUMH CHMITTOMAMH, SIK BHCHII, cBepOiK, HabpsAKH, KpOIUB'AIKa,
3a/IUIIKA, IPUCKOPEHE CepLUEOHTTS 1 Pi3Ke 3HUKEHHS apTepialIbHOrO THCKY:;

- [ndeknis THKKOro crynens 3i CTiHKUM i IBHIICHHSM TeMIepaTypH Tijia;

- Tpombwu.

Yaeri (MOKYTH BHHHKHYTH Yy 20 0auici soannn cepe 10 ocid)

- KpogoTeua TskKoro crynens abo yTBOpeHH s CHHILIB;

- InTencuBre TpeMTIHHA (CYZOMHM) Ta BTpaTa CBiZIOMOCTI;

- [Teuinkosi npoGiemn (HampuKIiIa, 3MiHa KOMLOPY MIKipH ab0 ceui abo IHijBHINCHHS PIBHIB
NEeYiHKOBHX (pepmenTiB um GinipybiHy, NiATBep/IKeHE pe3ybTaTaMu 11adopaToOpHHUX aHAMI3IB).

Piako nommpeni (MoKyTH BHHHKHYTH Y /10 0AHICT JIIOHIH cepea 1 000 ocid)
- ITewinkoBa HEAOCTATHICTD.

Yacrora nepioma (4acTora e Moke 6YTH BCTAHOB/ICHA HA MIICTABI HASIBHIX JIAHHX)

- Tsoxki peaxnii 3 60Ky MIKipH 111 HA3BOIO TOKCHYHUIT eIt IepMATbHUI] HEKPOJIi3;

- [opymienns $ynxuii HMpoK (HanpHKiaz, 3Mina obesry cedi, mo BHALIETHCS, HaOpsik cTor 1
HIMKOJIOTOK);

- [ncynet.

Inmi nobivni peakuii
Iorosopits 3i croiM stikapem, skio y Bac BuuiKHE Gy 1b-s1Ka 3 HACTYITHUX peaKiiiii:

Hyxe uacti (MOKYTH BHHHKHYTH Y GiJbIne 0QHici J10aunn cepest 10 ocid)

- 3MiHa (yHKUIT TIIITYHKOBOT 3aJ103H;

- Brpara Baru;

- bine y norax (saxuit mosxe 6yt cumnromMom Tpom6o3y), 6ib y rpyiax abo 3aammka (1o Moxe
OyTH MposABOM HaABHOCTI TPOMGIB y JIEreHsix, CTaHy Iijl Ha3BOIO JereHeRa eMbouis);

- Brpara aneruty, 3aransna cinabkicTs, OmoBoTa, Aiapes, nyora;

- [liiBuIIeHHs PIBHSA LYKPY B KPOBI.

Hacri (MoKyTH BHHHKHYTH Y 10 0/Hici iommnn cepen 10 ocit)

- 3HMIKEHHS KIJIBKOCTI €PUTPOLIUTIR;

- Haxonuuenns pijmnu B nutynky (acuur);

- HiBuIeHHS TeMniepaTypy Tijia Ta rpUNONoiOHI CHMITOMHE:

- YTBOpeHHs BUPA30K B POTi;

- bine y cinni, cyrno6i abo xuBoTi;

- BuCOKI piBHi XHpY 1 XOTECTEpHHY B KPOBI; HU3LKHIT BMICT KAlio B KPOBI.

Piako nommpeni (MoKy T BHHHKHYTH Y /10 0AHI€T JI0ANHH cepen 1 0000cit) 0 5
- Cunzipom 060poTHOT 3aHb01 seiikoenuedaionarii (CO3JT), 03HaKaMM AKOTO €705
CIUTYTaHICTh CBIIOMOCTI, CY/IOMM i BTpaTa 30pYy. SKi 3HUKAIOTH yepes JiesKH i/

NEPEKNAQ BIPHWW] . .
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Yacrora Hesitoma (4acTOTa He MOKe OYTH BCTAHOBJICHA HA MIACTABI HASIBHIIX JIaHnx)
- 3HIKEHHA KUIBKOCTI ICHKOLMTIB Ta TPOMOOLUTIB;
- [Manbritauis;
- Kictu B niinumynKoBii 3a103i, HaOpAK CAMHHMUX 3a103;
- Brcokuii piBeHb CeHOBHHH B KPOBI; aHTHTLNIA 10 OHKAcapy; BUCOKHIT piBeHb amiaky B KpOBI;
3HWIKEHHSA PIBHA LIYKPY B KPOBI;
- ConnuBiCTb, CIUTYTAHICTh CBIJIOMOCTI, JIerKe MOCMHUKYBaHHS [1aJbLIB.

Hosizomiennst npo nodiuni peakuii

Ao y Bac sunnkina 6yab-ska nobiuna peaxuis, ska, 3a Bamoio JIYMKOXO, Moske OYTH 1OoB’d3aHa 3
XimioTepariero, nosijiomre 1po ue ceoro mikaps. Lle CTOCYETHCs OyAb-sAKUX MOOIYHMX peakiliif,
HaBITh HE BKA3aHUX B 1IbOMY JIHCTKY-BKIauIIi. Bi Takoxk MoXkeTe 10BiOMITH 1Mpo nodiyHi peaxiii
Oesnocepeinbo 3a I0MOMOT0I0 HALIOHATEHOT CHCTEMH HOBIZOMIICHIS, BKA3AHOT HIDKYE:

[pnanais

Jlenaprament papmakonarssy HPRA
Epncdopr Tepac

[PJT — J1y6nin 2

Ten: +353 1 6764971

Daxkc: +353 1 6762517

Bebcaiit: www.hpra.ie
Enexrponna nomrosa ckpunbka: medsafety@hpra.ie

[Mosizomnsioun npo nobiuni peaxuii, Bu sonomaraere 36upanio inopmauii 3 6e3nexn 1HOro
KApCHLKOTO 3aco0y.

S. Mk 3bepiraTn Oukacnap

30epiraiite 1eii JlikapchKuii 3aci6 B MicIAX, HEAOCTYITHIX JUIS JliTei.

He Bukopucrosyiite nei mkapckiuii 3aci6 micis 1t 3apepluems TEPMIHY NPHAATHOCTI, BKA3aHOT
Ha CTHKETLl Ta HA KapTOMHiH Kkopobui micas nosmaukn «EXP». Jlata 3ABEPIICHHS TEePMIHY
MPHUAATHOCTI BITHOCHTHCS JI0 OCTAHHBOI'O JIHS THOTO MiCsAIL.

30epirati B X010/ MIbHHKY (2°C-8°C).

He 3amoposxysarn.

[Tics BigHoBNEHNS Ta PO3BEACHHS JIKApCHKOTO 3acoby ci1ijl Heraiiio BUKOPHCTATH po34uH. SIK1I10
HeraifHe BHKOPHCTAaHHs HEMOMIIMBE, PO3BENCHMIl PO3YMH MOKHA sbepiratn g0 48 roaus npu
TeMriepatypi 2°C-8°C.

He BukopucroByiite meil npenapar, skmo BH MOMITHIN, 1110 BiHOBICHHI PO3UMH MYTHHUIH abo
MICTHTB BHIAMMI YaCTHHKH.

He Buxunaiite sxonni samamku Janoro npenapary y criuni soan. Criuraiite (hapmaltieBTa, AKUM
YHHOM CIIIJI yTHJI3YBAaTH HEBHKOPUCTaHi NiKapchKi 3acobu. Lli 3axoam JIONOMOXKYTh 3aXHCTUTH
HABKOJIHIIHE CECPC/IOBHIIIC.

6.  Bmicr ynakoskn T2 inma ingopmanis

o mictuts Onkacuap

Hitouoio pevosunoro Onkacnapy ¢ neracmaprasa. Koxern (hnakon micturs 3750 MO neracnaprasi.
[licas Bignosnenss 1 M pozunny mictuts 750 MO neracnaprasu (750 MO/mn).

[HumME inrpesicaramu ¢ natpito rizpodochar Geszsoanuii, Hatpilo aurigpodocedar auriapar,
HATPLIO XJIOPHJI, caxapo3a, HATPilO TiAPOKCHA (11t Kopurysanus pH), KHC/I0TA_XIOPHETOBO/IHEBA
(st kopurysanus pH) (nmB. poszin 2 «Onkacnap MiCTHTB HATpiii»). /

MEPEKNAL BIPHUAW i _
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Sk purasac Oukacnap ta BMicT yHakoBKH
Onikacniap ssisie cO0010 IOPOIIOK Hioro ado maiike 611010 Kosbopy. Ilicist BLHOBIEHHS pO3UHH €
11PO30pHM Ta 6e30apBHUM | HE MICTHTH BHIMMHX CTOPOHHIX YaCTHHOK.
Koxna ynakoska mictits 1 cxusmii guiakon 3 3750 MO neracnaprasu.

Biacunk mapkeTHurosoro 103804y
Jle JIabopatyap Ceps’e

50, pro Kapno

92284 Ciopen cejieke

Dpantiis

Bupoouunk

Jlabopatopii Cepg'e Iugactpi
905 pyr e Capan

45520 XKumu

Dpaniis

Jnis orpumanns goaatkoBoi indopmaiii npo e NIKapchKHil 3aci® 3BEpPHITHCS 10 MICLEBOTO
NpeJICTaBHHKA BIACHHKA MAPKETHHIOBOTO JI03BOJTY:

Ipaanpuis
Cepg'e JIaboparopis (Ipnannis) Jta.

Ten.: +353 (0)1 663 8110

Leii anerox-praaaum 6y10 BocTanne neperasinyTo y moromy 2019 p-

Hetanbna inpopmariis npo ueii mkapeskuii 3acié MicTuThes Ha BeO-caiiTi €BponelchbKoro areHTcTBa
3 JIKapebkuX 3acobis: http:/www.ema.europa.eu.

Hapenena nizkie inopmanis npusnasena jinnie Uit cnewiagictis rajysi OXOPOHH 310pOB’st:

Yepes uenepenbauypanicts mobiynux peakiiii OHKacHap Mae BBOAMTH JHIIe MeIHUHHIL nepconall,
AKHH Ma€ JI0CBIJL Y BUKOPHCTAHHI XiMiOTepareBTHYHUX PO THPAKOBHX NIKapCLKUX 3ac00iB.

[lin wac Tepanii MoXkyTh BUHMKATH peakuii rinepuyTiHBOCTI 110 Onkacnapy, Hanpukia,
anainakcis, 0co6JIMBO y NAUICHTIB 3 BIAOMOIO TiMEpUyTANBICTIO 10 THIIMX (popm L-acriaparinasu.
PyTunnuM 3an06ikHHM 3aX0/10M € CrOCTEpeKeHH S 3a MAllicHTaMK HPOTATOM IOJIMHH 1 HASABHICTIO
peanimManiiinoro obnagHaHHs Ta IHIMX 3acoBiB, HEOOXIAHMX JUIs JNKyBaHHs anadijsakcii
(apeHaniny, KHCHIO, BHYTPIIIHLOBEHHUX CTEPOI/IB TOIIO).

Cuia noindopmyBat mauieHTiB 1po MOKIMBI peakuii rinepuyTiIHBOCTi 10 Onxacnapy, BKIouaouu
pantoBy anadinaxcito. [Tauicutn, sxi oTpumyrots OHKacnap, miuiaroThes M1JIBUILIEHOMY PH3UKY
KpoBOoTed i TpomMOoTHUHMX posnafiB. Ciij NOSCHUTH NaieHTaM, Mo Onkacnap He MoxHa
3aCTOCOBYBATH OJIHOYACHO 3 IHIIMMH JIIKAPCHKUMH 3aCO0aMH, AKI MOKYTh CHIPHUMHUTH i IBUIIICHHS
PU3HKY KPOBOTEY (JIHB. po3ais 2 «Inimi gikapenki 3acobu ta Onkacrapy).

Y pasi konTakTy ueii mikapchkuii 3aci6 MOKe BUKIMKATH NOAPA3HEHHS. Tomy cnij3-e6epesxuicrio
FOTYBaTH Ta BBOJAMTH NOPOIOK. HeoOXi/IHO yHHKAaTH BAMXaHHs napiB i KOATAKTy 8i mKipoio i
CIIM30BOI0 000JIOHKOIO, 0CODINBO OYEH; Y pa3i KOHTAKTY NPOAYKTY 3 oquma,_ﬁixjpéib a60o ¢z '@EH_MH
000JI0HKaMH CITLL HETaiiHO IPOMUTH YPakKeHe MICIE BETHKOK KilIbKIiCTIO BOJIH. HPOTAOM 1
15 XBUIHH.
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byib-sikuii HepnkopucTanuii ikapepkuii 3aci6 abo 3ajaMILKH Marepiany MaloTh OyTH YTHITI30BaHi
BIJIMOBIIHO 10 MICLIEBHX BUMOT.. -

Inerpykuii 3 npurorysanns, 36epiranns ta yruaisauii Onxkacnapy

[HCTPYKIUT 3 IOBOJUKEHHS 3 TKAPCHLKUM 3aC000M

. Ilepconan mac npoiiTn HABYAHHS CTOCOBHO MPABKI MOBOUKCHHS 3 NKApCHKHUM 3ac000M Ta
HOro meejienHs (CHJl BUKIIOMUTH BariTHHX CHIBPOGITHHIL 3 pPOOOTH 3 MM JIKApChKUM
3acoboM).

2. HeobXimHo BUKOPHCTOBYBATH aceNTHUYHHIT METOL.

3. Cuiz A0TpUMYBATHCH TIPOLE/YP HATIEKHOTO ITOBOJUKSHHS 3 AHTHHEOTIIACTHIHIMH 38C00aMIL.

4. Ilpu nosojpkenni 3 OHKACIapOM PEKOMEHLYEThCS BUKOPHCTAHHS OJIHOPA30BUX PYKABHYOK i
3aXHCHOTO OJIATY.

5. Bci enementn, HeoOXi/Hi Uist BBeICHHA a00 OUYMILEHHS, BKIIOYAIOUH pYKaBHYKH, MAIOTh OYTH

MOMIINEH] Yy MIIKKH JUis  yTHii3auii BiIXOMIB 3 BHCOKHM CTYNEHEM PHU3UKY JUIs
BHCOKOTEMIICPATYPHOTO CHAIIOBAHHSL.

BigHoBieHHs

. 5,2 M Boaw st in'ekwiil BBOAATE y h1akoH 3a J0MOMOI0IO LIIPHLIA | TONKH Kaniopom 21.

2. ®naxon ciij 0b6epexHO 360BTATH 10 PO3BEICHHSI [OPOLIKY.

3. Ilicns BiAHOBAEHHS PO3uMH Mae GyTH HPO30pUM Ta Ge3GAPBHUM | HC MICTHTH BHIHMUX
CTOPOHHIX YaCTHHOK. He ¢t BUKOPHCTOBYBATH BIHOBIEHHIT PO3UHH, SKILO Bil MyTHHH abo
MICTHTh ocajl. He ctpyiysaty.

4. Po3unn ¢t BUKOPHCTOBYBATH NPOTATOM 24 TOIHH MICIs Bi/IHOBICHIS 34 YMOBH 30epiranus
npu remneparypi nuixue 25°C.

BBeieHns nikapebkoro 3acoby

1. Tlepen BBeieHHSM MapeHTepaibHi JiKapehbKi 3aco0M HEe0OXiaHO MEPEBIPATH HA HASBHICTH
MEXaHIYHHX BKIIOYCHb | BHKOPHCTOBYBATH TLILKH NpPO30puil GesbapsHuii PO3YHH, 110 HE
MICTHTb BUJMMHX CTOPOHHIX YaCTHHOK.

2. Jlikapcobkuit 3aci® npusHadyeHuii JMIIE IS BHYTPILIHBOBEHHOTO UM BHYTPILIHEOM'I30BOT0O
BBEICHHS. PO3YHH C/Ti/l BBOAUTH NOBIILHO.
[Tpu BHYTpimHBOM'S30B0MY 3acTOCYBaHHI 06'eM BBE/ICHHS HE MAE [ICPEBHIILYBATH 2 MJI y Jiteit
Ta MIJUNITKIB 1 3 MIT y JIOpOCITHX.
JU1s BHYTPillIHLOBEHHOTO BBEACHHS BLIHOBICHUI PO3UMH CITijl possectd B 100 M1 poszuuny
HATPIIO XAopuy /uis in'ekuiit 9 Mr/mi (0,9%) a60 5%-HOro po3umiy TIIOKO3H.
Pozsenennii po3unn MoxHA BROAMTH npoTsarom 1-2 rojum pazom 2 iH(py3icIo po3uHIty XTOpH/LY
Hatpio 9 mr/mi (0,9%) abo 5%-Horo po3uuHy rIOKO3H, sika Bike BBOANTLCS. [Ti/1 yac BReIeHHS
Onkacnapy He cnmiy BBOAMTH iHINI JiKapchki 3aco0M 3a JIOHOMOIOK0 Ti€ei caMoi
BHYTPIIIHBOBEHHOT 1H(y31HHOT cHcTeMy.
[Ticns po3penenns nikapebkoro 3acoby ciig Heraiino BUKOPHCTATH PO34MH. SIKINO HeraiiHe
BUKOPHCTAHHA HEMOXIHBC, PO3BC/ICHHMI pO3uMH MokHa 30epiratn o 48 romuu mpu
Temneparypi 2°C-8°C.

Yrunizaiis
Ouxkacnap npusHayeHuil nume Uis OJIHOPA30BOI0 3aCTOCYBaHHA. byjb-AKkuil HeBHKOpHCTanmii

TKapebKuit 3aci6 abo 3anuuiku Matepiany MaioTh GyTH YTHIII30BaHI BITOBLIHO 10 MICIIEBUX BUMOT.
Honarkosa seranbua inopmauis mictutbes B Koporkiii XapaKTePUCTHII JIKAPChKOTO 3acoby
(SmPC).




